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ROSER BORND

Classic Roofing System

STONE-COATED STEEL ROOF:
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B Clear acrylic over-glaze protective coating.
Roofing Granule coating
Adhesive basecoat
Protective surface coating
Aluminum/ Zinc coating
Commercial grade steel core
Aluminum/ Zinc coating

Protective surface coating
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ROSER BOND Tile

= Zol 1350mm
=EHOI 1280mm
LEX 370mm
J19t ZHHIE XI= 0.4958m?
HHIE 2.11 =/m?
A S = 2.8kg

ROSER ROOFING SYSTEM
Stone Coated Steel Roof



Atmospheric test program of “Galvalume® sheet early R&D
samples; year to first rust

= Projected life is based on accurately measured panel weight losses caused by corrosion
over time.

= The information contained in the Graph is From the May 1999 issue of the magazine
Rural Builder.

With Roser- Bond, you will erjoy the beauty of”
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Test Approval

B0 S Wolls & BLHHE HH FMIR.
&1L 2712 9E LoIFMS.

AIBAI D19t Hokzal.
XIS BAH0 124TH SXI.

Material Designation HIZ HEH0 0] JIXISES OMIR. JIet MG Al HIIES LSO OMIR.
ASTM A792 (AZM150)
Base Steel KSD 3770 o il = -
J19t S HHEAI FOI AL
Test Item Test Method Certified By 712t 2012l HHS X ATt OLMIR.
500H Korea Institute of 1t 210 B ZL00l= & HIH0| $EE L] 1FE E 2ESUES AS0KIR.
KSF4751 Construction Materials SH BF HOMI= e v iT|5| < o uto
U2y GB/T 16529-1996 PRI o FR00l= 71QF ZO0I(UPY) JHEXIE K 222 (9} 0l £28 &M
1000H Korea Institute of Jletel #ilt F0| 2= SR HHUR FEO| HU2 710 FLIQ.
ASTMG26 Construction Materials
An 500H Korea Institute of
S KSF4751 Construction Materials
500H Korea Chemical Inspection
KSD9502 and Testing Institute -
g+ER GB/T 1771-1991 o[ E SO COIOr Gu'de
1000H Korea Institute of
ASTMB117 Construction Materials
AT KSD67H Korea Chemical Inspec\ion
and Testing Institute
Charcoal Grey
100/100 Korea Chemical Inspection 101
2ay KSD6711 and Testing Institute g4
GB/T 1720-1979 RREIEE S
Korea Chemical Inspection
EAHM
WsAy KSM5307 and Testing Institute
Korea Chemical Inspection
LAk KSF4751 and Testing Institute
GB/T 17748-1999 o [R5 AR
KsFaTst Korea Chemical Inspection 102 Teak
LetelA and Testing Institute El3
GB/T 17748-1999 o 5 S P
Korea Chemical Inspection
=M KSF4751
ugy and Testing Institute
Korea Institute of
Lot KSF2271 Construction Materials
UL 790 (Class 4) Underwriters Laboratories, U.S.A.
Lioiad Certificate No.: Japan Ministry of Coffee Brown
odo NM—-0049 National Land & Transportation 103 Hmeate
ol 5“5. Assignment No- Underwriters Laboratories T
sens 04CA21758 U.S.A.
N UL 2218 Underwriters Laboratories
U.S.A.
o AL The observation of Hokkaido Northern Regional
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